Welding required VERSION 1.4
#10004409

3/87-24 tap required
#10005561

INSPECT CONTENTS
OF KIT PRIOR TO
INSTALL

2686 Highway 92 - Oskaloosa, IA 525717
phone: 641.673.0468 email: info@kelderman.com
www.kelderman.com

2019+ Ram 3300 Stock/2-3"

4-Link Rear Air Suspension
(Factory Air Ride & Leaf]




Installation

1. Measure the pinion angle and record the angle here: . This is
important because you will need to put the axle back to this measurement after the
installation. You will need to also record the measurement from the front of the axle to
a location on each side of the frame. Right side Left side

NOTE: All the bolts in this kit use a flat washer on each side of the bolt. It is
required to remove the truck bed for installation

2. Jack up the rear of the frame so that most of the tension is off the leaf springs.

Place a set of jack stands under the frame, block the tires so the axle won’t move, and
place a jack stand under the pinion so it doesn’t rotate. If the truck has the RAM factory
air suspension, remove the airbags. Disconnect the air ride sensor linkage off the lower
linkage mount. You will be able to use the Ram air management system or the
Kelderman system once the install is complete. Remove the leaf springs.

3. You can install both sides at the same time if you have two people working on the
truck. Locate the trailing arm mounts (Part # 10004407-DS and 10004514-PS) and the
side plates (Part # 10005557-DS and 10005604-PS). The trailing arm mounts fasten to
the forward OEM leaf spring perch with the front leaf spring bolt and the side plates
fasten to the OEM front hitch mounts. IF YOUR TRUCK HAS OVERLOAD PADS ON
THE FRAME SEE THE NEXT PAGE. You will fasten the side plate to the hitch mount
with the factory 14mm bolts (if it doesn't have factory bolts use the 9/16” bolts and
bushings provided). Frame support plates (10004410-DS & 10004518-PS) will attach
to side plate and trailing arm mount.




NOTE: If your truck has factory overload perches welded to the frame, both perches
on each side will need to be removed. Use a cut off wheel on a grinder to cut the
welds. Paint over ground area. Do not remove the rear leaf spring perch.

A

Overload perch shown removed from the frame.




ITEM NO. |PART MUMBER DESCRIFTION Qry.
Weldments
1 10004407 Weldment - [DS) Perch Mount 1
2 10005434 weldment - Side Plate Frame Clamp - Rear [DS) 1
3 10005442 Weldment - Side Plate Frame Clamp - Front (DS) 1
4 1000557 & ‘Weldment - DS Side Plate 1
Farfs
5 10004408 Plate - 14ga. - Kelderman Badge - 2.435" Bolt Circle 1
& 10004410 Plate - 3/8" - |DS) Frame/Perch Support 1
7 10004891 Tube - 1" OD x 0.&87" ID x 37 L - Fifth Wheel Ear Anfi-Crush Bushing 2
B 10005159 Plate - 7ga - Height Confrol Sensor Bracket - Key 1
il 10005405 DOM - 1-1/27 QD x 5/8” ID x 3.1417 - Top Hat Bushing Frame Anti-Crush, Front 1
10 10005488 DOM - 1-1/2" OD x 5/8" 1D x 3.14&" - Top Hat Bushing Frame Anti-Crush - Rear 1
Hardware
11 12007 Baolt - 1/2-20 x 1.50" Gr.8 1
12 12037 Hex Bolt - 1/2-20x 5" - GRB - ¥ 3
13 12041 Hex Bolt - 1/2-20x 5-1/27 - GRB - YZ 3
14 12047 SCREW-HCS-.50-20X6.25-GR8-YI 1
15 12112 Hex Bolf - 1/4"-20 % 1-1/4" - GR5 - 1 2
16 12435 Hex Bolt - 5/8-18x 5" - GRE - Y2 1
17 1243% Hex Bolf - 5/8"-18 x 5-1/2" - GRB - ¥Z 1
18 12433 Hex Bolt - 7/8"-14 x 5-1/2" - GRB - ¥1 2
1% 13020 1/4" Flat Washer 4
20 13024 1/2" Flat Washer 1é
21 13024 Flat Washer SAE - 5/8" - GRE - YI 4
22 13030 Flat Washer SAE - 7/8" - GRE - Y 4
23 13042 1/4" Lock Washer 2
24 13124 1/2"-20 Lock Mut 8
25 13124 Top Distorted Thread Lock Mut - 5/8"-18 - GRB - YZ 2
26 13130 Top Distorted Thread Lock Mut - 7/8"-14 - GRB - Y1 2
27 13140 1/4"-20 Hex Nut 2
28 14017 1/47-20 % 142" 58 Socket Head Cap Screw 4
A _unzu._“n?.un;_s..n_ 1:30 _..ﬁEEn...._n_n waight = s
MATL SPECS:
cescrrror Assemiby - Side Plate (DS}
kam 3500 - 4-link Rear - Stock Height
et v 10008 105 .ﬂ%umm.wnm.hmhumﬂ:
ECH CHANGE DESCRIFTION | oaE [DESIGH BY: Tray Anderca Sate 171872002 | <255 = [SHEET 1 OF 3




A _".a_.u.__...p._ CRAW .h_ 1:20 _ Appioedmate Weght = s

PO EHEE, [mansrecs

cescarros Assemiby - Side Plabe [D5)

.,Haw_.nqo_ Rorm 3500 - 4-link Rear - Skock Height

o [Ferrrem 10006108

CHANGE DESCRIFTION

.......

Esice BY: Tray Asdlaren Dl 1/18/2022

ot [SHERT 2 OF 3




]

HOUJETS30 IDHYHD

5E

M3 &
o I

(50} =4oid S5 - Aquuassy =
xv =
G
N AN
‘\\ IV
- \‘“x
\‘\
~
(0z

SEIBEAN AU LE
0170001

PBISH 3045 - IS AT - DOSE 1O 16107

e | TTOESBLSL ElvO

€40 £ LIFHS | ==
@
= JuBbm, oy

= = b siowpmiddy | ggz| [
e
pa
&




ITEM MNO.| PART HUMBER DESCRIPTION Qry.
Weldmenis
1 1000451 4 Weldment - [PS) Perch Mount 1
2 10005435 Weldment - Side Plate Frarme Clamp - Rear [PS) 1
3 10005438 wWeldment - Side Plate Fraome Clamp - Front (P§) 1
4 10005404 Weldment - PS Side Plate 1
Parts
5 10004408 Plate - 14ga. - Keldemnan Badge - 2.435" Bolt Circle 1
& 10004518 Plate - 3/8" - [PS) Frame,/Perch Support - w/Bends 1
7 10004891 Tube - 1" 0D x 0.£87"ID = 3" L - Ffth Wheel Ear Anti-Crush Bushing 2
8 10005159 Flate - 7ga - Height Control Sensor Bracket - Key 1
9 10005405 DOM - 1-1/27 OD » 5/8 ID x 3.1417 - Top Hat Bushing Frame Anti-Crush, Front 1
10 10005488 DOM - 1-1/2" 00 x 5/8" ID x 3.1 84" - Top Hat Bushing Frame Anti-Crush - Rear 1
Hardware
11 12037 Hex Bolt - 1/2-20x 5" - GRB - Y1 a
12 12047 SCREW-HCS-_50-20X4 25-GRE-YT 1
13 12112 Hex Bolt - 1/4"-20 % 1-1/4"- GR5 -1 2
14 12435 Hex Bolf - 5/8-18x 5 - GRB - ¥1 1
15 1243% Hex Bolf - 5/8-18x 5-1/7° - GRB - Y7 1
14 12433 Hex Bolt - 7/8-14x 5-1/7° - GRB - Y7 2
17 13020 1/4" Flat Washer 4
18 13024 1/2" Flat Washer 14
19 13024 Flat Washer SAE - 5/8" - GRB - Y7 4
0 13030 Flat Washer SAE - 7/8" - GRB - Y7 4
21 12041 Hex Bolt - 1/2-20x 5-1/7° - GRE - Y7 4
22 13042 1/4" Lock Washer 2
23 13124 1/2°-20 Lock Mut a
24 13124 Top Distorted Thread Lock Mut - 5/8"-18 - GRB - Y7 2
25 13130 Top Distorted Thread Lock Mut - 7/8"-14 - GRB - Y1 2
24 13140 174720 Hex Mut 2
27 14017 1/47-20 x 1/Z" 55 Socket Head Cap Screw 4
& = A [oororscuroewea] 120 | Apprimale weight = s
L e
UHLES cescorron Assemiby - Side Plake (P5)
e R
n_nw%h.mﬂmunm 5019+ Ram 3500 - 4-Link Rear - Skock Height
RAC B qiyzy | e 1000
ECH CHANGE DESCRIPTION eSS Deg. ¢ 5 [BESIGH BY: Trery Amdarcs DATE: 1/18/2022 SHEET10OF 3




(L=

MOS0 IDHYHD

EC=R =

T sw

arced | 53
=
¥

eoninpay Al 118 O3] ——
i e

MEIRH 43945 - J03Y AMIT-F - DOSE WOy +6108
(5d) ®401d BPI5 - AQuassy wousoE

T | TTOT/RLAL Elvo

"= Ii-ti:\.\-'.alo.lfn‘\ol:‘cul ool |w- dwcl'-'.'s.f.‘-l;.'.l

€40 E 133HS | == :
@




A _".\ WO SCALE DRAW ..n_ 1:20 _ Approedmate Waight = B3

MAATL SPECS:

roseAssemiby - Side Flabe (F5)

ECH

CHANGE DESCRIPTION

DA TE

PROUECT
2019+ Ram 3500 - 4-Llink Rear - Skock Height

010 [ e 10006115

[ESIGe: BY: Tray Andarcn oaTE 171872002 |55

o | SHEET3 OF 3




4. Locate the lower air bag mounts (Part # 10004557-DS and 10004424-PS). They will
fit on the axle pad and the OEM air bag mount on the axle. If you have factory air, then
will have to drill (4) holes in the lower bag mount. Set the lower bag mounts in place
and mark where to drill on the lower OEM lower bag mounts. Drill these holes out to
3/4”. You may have to use a die grinder to oblong the holes if the bolts don’t drop
straight down and slide into the lower axle clamps (Part # 10004647). Do not install the
lower bag mounts yet. You will do that in step 7.

NOTE:
On the 2-3” kit, you will install a 2”
spacer in between the air bag and the
lower bag mount.




TEM NO. | PART MUMBER DESCRIPTION aTY.
Weldments
] 10004557 wWeldment - [DS) Lower BogfAxle Mount - 425" 1
2 10004447 weldment - 4.25" Lower Axle Clamp 1
Hardware
3 12451 SCREW-HCS-.63-18X7 .00-GRB-YZ 4
4 124629 Hex Bolt - 7/8"- x 5" - GRB - Y 2
5 13024 Flat Washer SAE - 5/8" - GRB - Y2 B
] 13030 Flat Washer SAE - 7/8" - GRB - YZ 4
7 13130 Top Distorfed Thread Lock Mut - 7/8'-14 - GR8 - Y7 2
8 13179 Hex Mut High - 5/8"-18 - GR8 - Y2 B
g 14114 U-BOLT 5/8-18 % 8 X 4.5 X 3/1/4 THREAD - PLAIN 2
@
@ |mu| A _no_.u.“u._.._"u.?a_..n_ 1:10 _rnn_Da....n_niﬁn.._ =B
FRDECnos [T SPECS [
UNLES cecarion Assemiby - Lower Bag Plale & Axle Clamp (D3]
Qs e
w..nmﬁ.nl.—nl....r_._mm reoarcT 019+ Ram 3500 - 4-Lisk Reeoi - Slock Hasght - Foclory Alr Assil
um .xxu ". nn__m.n_ Raplooamant
W, [ e
CHANGE DESCRIPTION ot | DATE Deg. £ 5 [PESIGH BY: Tray Andarscn oate 1/17/2022 SHEET 1 OF 1

11



TEM MO | PART MNUMBER DESCRIPTION GTY.
Weldmenfs
[ 10004424 wWeldment - [P5] Lower Bag/Axe Mount - 4.25 1
2 10004447 Weldment - 425" Lower Axle Clarmp 1
Hardware
3 12451 SCREW-HCS-_ 43-18%7 00-GRB-YZ 4
4 12429 Hex Bolt - 7/8-x 5" - GRE - ¥Z 2
5 13024 Flat Washer SAE - 5/8" - GRB - Y2 8
4 13030 Flat Washer SAE - 7/8" - GRA - Y2 4
7 13179 Hex Mut High - 5/8°-18 - GRE - Y1 B
8 13130 Top Distorted Thread Lock Nut - 7/8-14 - GRS - Y1 2
? 14114 U-BOLT 5/8-18 X 8 X 4.5 X 3/1/4 THREAD - PLAIN 2
® oI A [roroncuruwea] 1110 | Approsimate Weght = ks
FROECTON |MAT SPECS |
Ceceriow Astembly - Lower Bag Flale £ Axe Clamp [F3]
iz 2015+ Rors 3500 - &-Unk Laar - Sk Height - Fociory Ak At
| e yop0a 153 : D
REY | BCM CHAHGE DESCRIFTION | oare [oEsIGe: B Tray Andarsen ot 11772022 | = =| SHEET 1 OF 1

12



5. Locate the upper pan hard bar mount (Part # 10009640) and pan-hard bar bolt plate
(Part # 10004553). The upper pan hard bar mount fastens inside the frame/hitch area
on the passenger side. Remove the passenger side bolt plate that fastens the hitch in
place. Slide the mount up from the bottom and use the 1/2” x 1” bolts and flat washers
to fasten the lower part of the mount to the frame. Slide the new bolt plate from the top
down and torque the bolt plate nuts to 150 ft./Ibs. Torque the 1/2” bolts to 85 ft./Ibs.
Drill two 3/8” holes through the frame of the truck. You will see a couple holes that are
just under 3/8”. Drill up through the bottom of the frame. Be careful when drilling. You
are going through the frame and then up through the holes in the pan-hard bar mount.
Use caution while drilling as the drill may snag. NOTE: If the truck has an aftermarket
fifth wheel hitch, you may have to trim outer part of the mount back. It is designed off
the OEM hitch system. Non-factory hitches will use a frame spacer (Part # 10004890)

6. Locate the upper air bag mounts (Part # 10005602-DS and 10005602-PS). The
large notch is to be orientated towards the outside of the truck. On the passenger side
you will need to place the holes so they line up with the holes in the lower plate on the
pan-hard bar bracket. Run the (2) M10-4.5 x 45 socket cap screw bolts up from the
bottom of the air bag mount (use the countersunk holes) through the frame and
through the plate on the lower pan-hard bar mount. Use the lock nut to snug the bolt.
Re-use the factory bolts that held the OEM airbag in place to fasten the outer two
holes in the air bag bracket to the frame. NOTE: On non air ride trucks, the air bag
mounting bolts are not there. You will need to weld the outside of the air bag bracket to
the frame. Grind the powder coat and paint off the frame and lay a 3” weld. Once all
the bolts are in place, torque the inner bolts to 45 ft./Ibs. and the outer bolts to 85 ft./
Ibs. The drivers side installs the same way, minus fastening through the pan-hard bar
mount.

Dirill the small
hole in the
frame out to 3/8”




14

TEM MO, | PART MUMBER DESCRIPTION Qry.
T 15 _ Parts
Is ] 10004450 Round Bor - 1-1/4" - PHB Drop Mounting Bushing 1
3.938
3 2 10004544 Flate - 1/4" - PHE Drop 5th Wheel Bracket - w/Bends 1
TM _ — / 3 10009441 Flate - 1/4 - Intermnal PHB Bracket - 3/4" Balt 1
m._mua D 4 10009642 Plate - 3/8' - PHE Drop Ear [Rear) - 3/4° Balt - wiBends 1
T ﬂ.__ — [ .ot 7 O 5 10009443 Piate - 3/8" - PHB Drop Ear [Front] - 3/4" Balf - w/Bends 1
1.203 / ﬁ & 10009444 Plate - 1/4" - PHB Drop Web - 3/4" Bolt 1
[0] I n|
G o I
45 _I\ L
TH.._ [ L T —T1—T 1}
¢ 0.709 @ O
L
19
[osr
9.293 T ,r_m;
1.405
L 1 T ]
Ii..u..|......l|
T T e
L[]
| | f.563
- = 13,
L [3
MO —|e 3_4 m 1“_4 = 2405
[ = c.“U_,.n w
— — ==
A — _ pensimarie Weig s
CESCRIFTON: Weldment - PHB Drop - Stock Height - 3,47 Bolt
FROECT: 201%+ Ram 3500 - 4-link Rear - Stock Height
FART HUREER: | DODR &40 i
s ECH DIATE CESIGH B Tach Ballz DATE: 1182022 [y [SHEET 1 OF 1




Drivers side upper bag mount installed




ITEM NO. PART NUMBER DESCRIFTION QTY.
] 0004554 Plate - 1/4" - Upper Bag Frome Plate - w/Bends 1
2 0005592 Plate - 1/4" - Upper Bag Plate Doubler 1
Align Holes
ld/f
1)
[
Gin
D D]
0.500in
— [617/32]
-Iq £.530in
Align Holes
[11 377647
. 11.580in _
D D _”m 5N m”_
\\\urr/ 3.3110in
— ] b _~ T T ™
T T T T T T T IT 1T 717
[B9/847]
8.145in
@ = A _no_b.“up.nu.pza..n_ 15 _.nbn_nm.‘.n_ns,nn:_. B
PR ECT  |Man SPECS
UMLESS cexcernox Welkdment - Upper Bag Flale
1D TOLERANCES | pocar
xxwxxu.un__w.m 2019+ Ram 3500 - 4-link Rear - Sbock Height
04010 [ram pusee: 10005602 n
FRAC.DRA. 2138
Rev | ECH CHANGE DESCRIPTION | oame Dog. & = [PESIGH BY: Trary Amdansa DATE: 1/18/2022 | =5 | SHEET 1 OF 1

16



17



[5 417847

5.441in

[==Logrnl
i

[
[s
=5 k3

[313n16]
3813in

CTC

TEM NO.

PART NUMBER

DESCRIFTION QTY.

Parts

10004552 Plate - 1/4" - Bolt Mounfing Plate

13989 Hex Bolt: M18 x 2.5mm Thread, 40mm

Hardware

Leng <

A _“.:_......,_...p._ DR ..n_ 12 _ Approdmate Weight = s

MATL SPECS:

cexcieros Weldment - Mounding Brocket Bolt Extender

PROUECT
2019+ Ram 3500 - 4-link Rear - Leaf Replacemsant

ECH

CHAMGE DESCRIPTION

DATE

ezt puem: 1 004553

-5 sl oy Zochbeil DaTe: 1/18/2022 |5

== | SHEET 1 OF 1

18



7. Locate the lower air bag mounts (Part # 10004557-DS and 10004425-PS), lower
axle clamps (Part # 10004647), (2) U-bolts (Part # 14114) and air bags (Part # F5748).
The lower air bag mount fastens on top of the leaf spring perch and clamps to the axle
with the U-bolts and (4) 5/8” x 8-1/2” bolts Drop the (4) 5/8” bolts through the lower
bag mount. Place the air bag on top of the lower bag mount. Snug the stud up on the
bottom of the air bag with the 3/4” lock washer and nut. NOTE: Position the air bag so
the large port in the air bag will line up with the cut out in the upper bag mount and the
small hole in the upper bag mount will line up with the threaded hole in the air bag. You
can torque the stud on the bottom of the air bag once the install is complete. It just
needs to be snug for now. Do not torque the 5/8” bolts or U-bolts until after the cross-
member is installed in step 8. Locate the air fitting for the air bag and fasten it into the
air bag so the large air fitting points towards the rear of the truck. You will connect the
port to the accumulator tank in step 12.

Air bag is oriented so the hole lines up
with the air bag threaded hole

Fitting oriented towards rear of truck

19



U-Bolt (Part # 14114) Nut (Part # 13179)

5/8” x 8-1/2” Bolts (Part # 12451) Nut (Part # 13179)

20



TEM NO. | PART MUMBER DESCRIPTION aTY.
Weldments
] 10004557 weldment - [DS) Lower Bog/Axle Mount - 425" 1
2 10004447 weldment - 4.25" Lower Axle Clamp 1
Hardware
3 12451 SCREW-HCS-.63-18%7.00-GRB-YZ 4
4 12429 Hex Bolt - 7/8" x 5" - GRB - ¥ 2
5 13024 Flat Washer SAE - 5/8"- GRB - Y1 B
& 13030 Flat Washer SAE - 7/8"- GRB - Y 4
7 13130 Top Distorfed Thread Lock Mut - 7/8"-14 - GR8 - Y2 2
8 13179 Hex Mut High - 5/8"-18 - GRS - YI B
s 14114 U-BOLT 5/8-18 X B X 4.5 X 3/1/4 THREAD - PLAIM 2
L
@
g lmul F: _no_\u.mn,._.nuaha_.n_ 110 _rbr._Du.._.D_n._I.nb.._u (=Y
PROIECTON [T SPECS |
UNLESS cescarron Assemiby - Lower Bag Flale L Axde Clamp (D5)
peghi e
S0 TOLERANCES | ey 2019+ Ham 3500 - 4Lk Reor - Siock Haight - Fackey Al Axshl
aw..xxn u.nn._%.n. Eeplocemant
nigs00,, [ oz _
CHANGE DESCRIFTION e | pare Dog. & 5 [EsiGe: B Tray Andersen ot 1/17/2022 | SHEET 1 OF 1

21



TEM MO. | PART MUMBER DESCRIPTION QY.
Weldments
] 10004424 weldment - [PS) Lower Bag/Axle Mount - 4.25 1
2 10004447 Weldment - 4257 Lower Axle Clarmp 1
Hardware
3 12451 SCREW-HCS-.43-18X7.00-GRB-YZ 4
4 12429 Hex Bolt - 7/8"- x 5" - GRE - YZ 2
5 13024 Flat Washer SAE - 5/8" - GRS - I B
& 13030 Flat Washer SAE - 7/8" - GRB - Y1 4
7 13179 Hex Mut High - 5/87-18 - GRB - Y1 8
8 13130 Top Distorted Thread Lock Mut - 7/8-14 - GRE - Y1 2
9 14114 U-BOLT 5/8-18 X 8 X 4.5 X 3/1/4 THREAD - PLAIN 2
& = A [pororscurommc] 1510 | Approsimale Weigh = s
mumn:mm,_.u:.m.._ MR SFEC: _
o Aasembly - Lower Bag Flabe & Ade Clamp [F3]
PROUECT mnuwﬂnm-ﬂ-wams.h.zaxg. Sleck Height - Faclary AR Assis)
Dic - frar e 10004153
Rev | ECH CHANGE DESCRIFTION | DaE 5 szt ov: Tray Andenon oate 141772022 |5 | SHEET 1 OF 1

22



8. Locate the lower pan-hard bar crossmember (Part # 10009769). It fastens to the
lower air bag mounts with the 5/8” U-bolt and (4) 5/8” carriage bolts. Torque the U-bolts
to 100 ft./Ibs. Torque the 5/8” bolts to 55 ft./Ibs. You may now torque the U-bolt on the
outer ends of the lower bag mount to 125 ft./Ibs. and torque the 5/8” x 8-1/2” bolts to
150 ft./Ibs.

U-Bolt (Part # 14114) Nut (Part # 13179)

23



24

ITEM NO. | PART MUMBER DESCRIFTION QY.
Weldments
1 10009749 weldment - Panhard Bar Crossmember - Short - 3/4" Bolt 1
Hardware
2 12533 Hex Bolt - 3/4"-14 x 4-1/27 - GRS - YI 1
3 13028 Flat Washer SAE - 3/4" - GRB - Y7 ]
4 950654230 Top Distorted Thread Lock Muf - 3/4"-10- GR5 -2 4
5 13128 Top Distorted Thread Lock Mut - 3/47-16 - GRB - Y2 1
13813 Camiage Bolf - 3/4-10x2 Gr.5 4
B Johnny Jcint PHE Conversion] TA | 521721 Ww - A Joosorscuroeawnc | 10 |Appeoxmete weight = e
(PR |ManLsPECE:

LFLESS

OTHERWEE SPEC.  [DESCRIFTION: Assemlby - FHB Crossmember - Sock Height
DA I PCHES

SI0.TOUERANCES |ppr gor: 2019+ Ram 3500 - 4-Link Rear - Stock Height

w..xxxup. o FART HUREER: | DDDSOFT
FRAC.DIM. u.-._wu
Dog g 5 DESIGH BY Trery Andamsen DATE: 1/17/2022

mEY | BECM CHANGE DESCRIPION O pameE

== | SHEET 1 OF 2




ITEM NO. | PART MUMBER DESCRIFTION QY.

Parts

10004450 Round Bar - 1-1/4" - PHB Drop Mounting Bushing 1

10004558 Flate - 1/4 - Intemal PHB Bracket 1

17/64]

5.2640in

Lo | ka

10004974 Plate - 3/8" - Gusset Ear 2

o]

Qin

[918]

0.543in

[2 39/847]
2.80%in

[..

[31/2]
| 3.500in

@ 0453 F 1.563
1/2-20 UMF_¥ 1,000

[z 18

b

[7/2]

2.124i 0.875in

_. I T [or]

[7 7187 /I_ [1/4]

7 .B75n 0.2510n

25

B Thread Chonged o 1720 |_TA | 1/éim | @ -&=F A [rorotcurcesmc] 15 [Approdmale Weight = s
FOENEE, |manseecs _
e o WekdmenT - Bag Fidle G Ber Brackel [05]
u

Eﬂ..rmm m wm_.m_
S0 TOLERANCES. | PROuECT
=040 201%+ Roen 3500 - 4-Link Beor - 3 inch £ & inch L - Leol Replocement

e ruse: 10004892

ReV | ECH CHANGE DESCRIPTION | oam

|DESIGH BY: Trery Amdarses AT 17182022 ='| SHEET 1 OF 1




9. Locate the trailing arms (Part # 52116) & Knuckles (Part # 10005/10006). NOTE: the
trailing arm bars and knuckles will most likely be pre-assembled. Adjust the trailing

arms so there is approximately 9” between the knuckles. The trailing arms will fasten
into the forward trailing arm mounts and lower air bag mounts with the 7/8” x 5-1/2”
bolts. Insert the bolts on the trailing arms so the bolt heads are on the outside on the
mounts. Larger, wider tires may hit the bolts if mounted inside out.

z.’l"{,,, % ?
W -

Knuckle #10006 \ Knuckle #10005

Trailing arms shown installed at 9” in between knuckles

26



Trailing arms shown installed into forward mount and lower air bag mount




10. Locate the accumulator tanks (Part # 10005063). The tanks fasten into the rear
leaf spring perch. Position the tank so the large port faces towards the front of the
truck. Fasten the tank in place with the factory rear leaf spring shackle bolt. Torque
this bolt to 150 ft./Ibs.

11. Locate the 3/4” air line. Lay the air line besides the fitting on the air bag and the
accumulator tanks. Be sure to add some extra length to the air line and cut it to fit
between the airbag and tank. Remember that the air line will press into the fittings.
Once the air line is cut, connect the accumulator tank to the air bag.

s A 83/ T
sy 4 e ~— SR 3




12. Locate the upgraded sway bar (Part # 80246), the sway bar D-ring brackets/
bushings (Part # 80255/80258), the sway bar end links (Part # 17091) and sway bar
drop spacers (Part # 10004769/10005463). The sway bar installs on the bottom of the
shock mounts with the (2) 1/2” & (1) 1/4” spacers on each side and the 3/8” x 2-1/2”
bolt. If your truck has the overload pads on it, remove the plastic contact pad. Use a
1/2” drill bit or die grinder and oblong the hole front to rear. Insert the end link stud up
through the hole using the flat washer and rubber bushing on the end link. Install a rub-
ber bushing on the overload pad and place a flat washer on top. You will tighten with
the 1/2” nut. If your truck doesn't have the factory overload pads, you will use the upper
sway bar mounts to the two factory hitch brackets. You will have to weld the side of the
upper sway bar bracket to the side of the frame. A couple 3” down hand welds will be
sufficient. Make sure to grind the paint off the frame and the powder coat off the
bracket before you weld.

29



TEM NO.| PART NUMBER DESCRIPTION ary
Parifs
1 10004749 Plate - 1/2" - Sway Bar Drop Spacer 2
2 10005443 Plate - 1/4" - Sway Bar Drop Spacer 1
Hardware
3 BO255 Purchased - Sway Bar Bushing - 1-3/8" 1D [5347] 1
4 80258 Purchased - Sway Bar D-Ring Bracket - 5 Balt Spocing - 1.571D - 1.375" Wide 1
Purchased Parts
5 12227 BOLT - 3/8"-24 X 2 1/2" GRE 2
4 13022 3/8" Flat Washer 4
7 13122 Top Distorted Thread Lock Mut - 3/8"-24 - GRB - Y2 2
g Iml A _n.o_D. oA ua?_s..n_ 5 _rbn_Da.._.D_n._I.nb:_ = b
PROIECTON WA SPECS
UMLESS cescerno Assemiby - Sway Bar Bushing - 1-3/8" 1D
P
Zn.q.u_.m.‘..p._.._mm PROECT.
2019+ kam 3500 - 4-link Rear
rart w1004 124
REV | ECH CHANGE DESCRIPTION | oarE oEsIGe BY: Tray Amciaron Date 11872022 | | SHEET 1 OF 1

30



13. End links (17091) attaches to side plates (10005604-PS & 10005576-DS) with
1/2”-20 x 6-1/4” bolts, 1/2” washers and 1/2”20 lock nut.

31



14. Locate the optional air control box and air dryer. The controls box fastens to the
inside of the frame on the passenger side. You can also mount it where the spare tire
goes if you wish, then the spare tire cannot be re-installed. There are (2) brackets
(Part # 15140) that you will need to weld to the frame. Once the brackets are welded to
the frame, attach the air compressor box to the brackets with the supplied 3/8” x 1”
bolts and nuts. The air dryer bracket (Part# 30256) also needs to be welded to the side
of the frame. The dryer attaches with factory dryer hardware. The air tank will also be
mounted to the side of the frame. If you are not running retractable running boards,
then tank can be mounted to outside of frame. Drill & tap (4) 3/8"-16 holes and bolt to
the frame with (4) 3/8”-16 x 1” bolts.




15. Once you have the air tank and air box mounted, locate the height control valves.
They fasten to the sensor mounting brackets on the side plates with the 1/4” bolts. You
will want to install the height control valve so the lever is straight out from the body
when the air bag is at 7” tall. You will use a Phillips screwdriver to attach the collar to
the upper trailing arm straight down under the end of the ball of the height control
lever. With the height control valves installed, use the wiring and plumbing instructions
provided with the air controls to finish the installation. Once completed, it will require
some fine tuning to get the truck level side to side. Loosen the nut on the side of the
lever and rotate up or down accordingly. A test drive will need to be done to get the
final ride height determined.

Fine tune adjustment nut

4 9L A
B [h0ovS008
xapieH

33



16. If you choose to run the factory air controls, you will need to space the factory
sensor out away from the frame 3/4” with the provided spacers (10010290). You will
also need to attach the lower end link bracket (10010287) to the lower air bag mount.
The ideal ride height for the air bag is 7”. Ram trucks may or may not warranty any of

their components once their factory system is removed.

34



ITEM NO |PART MUMBER DESCRIFTION QTY.| |ITEM MO [PART MUMBER DESCRIPTION QrY
Assemblies Parts
1 170%1 USE PDM MODEL - Weldment - 18.00" End-Link 2 14 11551 Plate - 1/4"- 1.570D x .53"IDx 1/4" 2
2 184%8 Assemnbly - Cast Knuckle 10004 4 17 17551 Plate - 18ga - Wire/Hose/E-brake Cable Retainer 1
3 184%% Assembly - Cast Knuckle 10005 - 1" 1D 4 18 51707 Plate - 7ga - Sensor Arm - 7.5" - Straight 2
4 10005062 weldment - Accumulator Tank - 1 gal. [PS) 1 19 52116 16.00" Trailing A Bar 4
5 10005063 Weldment - Accumulator Tank - 1 gal. [DS) ] 20 10004891 Tube - 17 OD x 0.4877 ID & 3" L - Fifth Wheel Ear Anfi-Crush Bushing | 2
& 10005591 Aszemiby - Upper Bag Plate 1 21 10010287 Plate - 7ga - OE Height Contrel Sensor - Ball 5tud Bracket - Axle | 2
7 10005403 Assembly - Upper Bag Mount & PHE Drop [FS) 1 22 |10010290 Bushing - .75" OD x .39" IDI - O Height Control Stand-Off 4
8 10004097 Aszemiby - PHB Crossmember - Stock Height 1 FPurchased Parts
g 10004105 Aszemiby - Side Plate (DS) 1 23 |8D094 90" Male Elbow Tube 1/4" x 1/4-18 NPT 2
10 10004115 Assemiby - Side Plate [PS) ] 24 80245 Purchased - Sway Bar - 1-3/8" Dia 1
11 10004124 Assemlby - Sway Bar Bushing - 1-3/8" 1D 2 25 80241 457 Male Moale Elbow, 3/4" x 3/4" -14 NPT - Brass Fitting, Swivel 2
12 10004125 Assemlby - Brake Line Relocafion Bracket (Bent) - 1-3/4” Extersion| 1 24 |BD244 Purchased - Vibration-Damping Loop Clamp - 1/271D 2
12 10004152 Assemiby - Lower Bag Plate & Axle Clamp (DS) ]
14 10004153 Assembly - Lower Bag Plate & Axle Clamp [PS) ] ° @ @ ° e @ @ e
15 10009775 Assemiby - Ponhard Bar - 18" Bar Length - 3/4" Bolt ]
<
B
GAlFY
X@s€ "
& A [covorscuromwec] 150 | Approsimate Weight = b
ORE [mansrecs
UHLES =T ﬂﬂsﬁm__.,l_ﬁ{._ ~&-Link Rear - Foclory Alr Asskl
= = R w_nwwnxh.mm-ﬂm__unm EWH”.EE.PE-E.EEI.EEE;;
: N Rt O e e L
REV | ECH CHANGE DESCRIFTION TR pate Dog- 25 Eoice BY: Tack Beil Cate 1/18/2022 | SHEET 1 OF 2

35



]
1
1

Ififi

00

oo o o e ..m_ 1:50 _.ruh_o,,.\_ ate Weight = s

o Kit - Stock Height - 4:-Llink Rear - Factory Alr Assist
Replocement

CHANGE DESCRIFTICH

DWATE

PROUECT:
2019+ Rarm 3500 - 4-Link Ewar - Sheck Height - Foclory Alr Replocenent

rAET e | HD04409

[DESIGH BY: Tock Ballx CwTE: 1/ 18/2022

SHEET2 OF 2

36



Compressor Box Self-Leveling Kit Wiring Diagram
(ambulance prep package)

air line to tank

) INe 2 )
s
2 j 2\ heigh | val
T4y =\ height-control valve 3 eight-control valve

n . 3 %

m.. = .ﬁm.nﬁ.e by exhaust exhaust

E g e out 1o bags out to bags

m._ H & in from tank| infrom tank

& 2 round 5 2

z 9 m kS &

i} z 18 3

= = Uge Weira

= £ h i

@ 15
W ._W\ _m._ba Fauge Wirg IN
30 AMP A\
F ~ O EXH ot
] <
]
g use dump <w_<ya
=
z CYL  EXH gy %
W #n@ Jm\w
= & dump valve
5
=
: b
a to battery
- " dl

switched power

Control Panel

37



